

平成23年10月 1日

御中

三和化工株式会社
京都市南区上鳥羽仏現寺町56番地
〒601-8103 TEL075-671-5430

試験成績書

1. 試料名：ラバペルカ CR-350NN

2. 試験結果

試験項目	単位	試験方法	測定値
見掛け密度	kg/m ³	JIS K6767	240
引張強さ	MPa	JIS K6251	0.90
伸び	%	JIS K6251	180
25%圧縮応力	kPa	ASTM D1056	90
Cタイプ硬度	—	JIS K7312	35

注) 上記数値は測定値であり、保証値ではありません。